CAB SUB ASSEMBLY CHASSIS

10, Il

SECTION B-8

oJO b

NO. PART NO. QTy. DESCRIPTION NO. PART NO. QTy. DESCRIPTION
1 + 6-258-990267 1 Chassis Cab Assy 14 6-184-991786 1 Bracket - Door
2 6-498-990013 1 Glass Assy Chassis Retainer
Cab 15 6-705-994458 2 Plate - Door
3 + 6-392-9902281 Door Assy Chassis Retainer Bracket
Cab 16 7-690-151400 1 Clevis Pin 5/16"
5 7-099-990169 1 Locking Bolt x %" Long
6 6-705-996741 1 Plate - Duct Cover | 17 7-950-150151 2 Washer 5/16"
RH 18 7072034 1 Split Pin 2 x
7 7058101 2 Screw Self Tap 20 Long
No. 8 %" Long 19 7045103 4 Screw M6 x 25 Long
8 7-942-990005 1 Sun Visor
9 7045004 3 Scrwe M5 x 20 Long
10 6-966-990342 1 Gearshift Handbrake
Mounting + See further breakdown in this group
11 7-786-990063 14 Scrwe M6 x 20
13+ Trim Assy 6-245-990266

6-001-990088 1

Issue No. 02



